
 

Arab Republic of Egypt 

Ministry of Housing, Utilities and Urban Communities 

 

European Investment Bank                                                                        
  

L’Agence Française de Développement (AFD)     
 

Construction Authority for Potable Water & Wastewater CAPW 

 

Helwan Wastewater Collection & Treatment Project 
  

Environmental and Social Impact Assessment Report  

 

   Date of issue: May., 20th 2020 -Version 02 

 

Consulting Engineering Office 

 

Prof. Dr.Moustafa Ashmawy 

  



Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
[...]
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

30 

Table 2-4 below illustrates the main Components of the Current Helwan Wastewater System in further 

details:  

Table 2-4: The main Components of the Current Helwan Wastewater System 

Contract No. Shape and Description Service Area 

Contract 14 Main gravity collector of reinforced concrete 
casted on site in the form of a horseshoe 
shape with dimensions 1,600 – 2,000mm and 
capacity 216,800 m3/day 
 

Sakr Koreach west, the new housing 
communities on the south side of 
the ring road, west of autostrad 
road, Al gazaier street & its 
extension in new Maadi and the 
Basateen automated slaughter 
house. 

Contract 21 Main gravity collector of reinforced concrete 
casted on site in form of a horseshoe shape 
with dimensions 1,600 – 1,720mm and 
capacity 172,800 m3/day 

Mokattam middle knoll, Sakr 
Koreach east, Almeerage and 
Zahraa Al Maady 

Contract 11 Main gravity collector of reinforced concrete 
casted on site in the form of a horseshoe 
shape with dimensions 2,000 – 2,150mm 

This collector receives the flows of 
the last two collectors in addition to 
the flows from Tura(s) (Albalad, 
Alasmant, Alhegara and Alheet), Al 
Maasara(s) (Almhatta, Albalad, 
Cement factory and Factory 45 
geometrical industries). 

Contract 4 Main gravity collector of reinforced concrete 
casted on site in the form of a horseshoe 
shape with dimensions 2,200 – 2,400mm and 
2,400 – 2,600mm 

This collector receives the discharge 
of pump station 4 in addition to the 
flows from Ezbet Kamel Sidky (north 
& south), Ezbet Alsafeeh, Ezbet 
Alhagana, Ezbet AlOmda, Ezbet 
Alwalda, Arab Ghuneem, Alzelzal 
Housing & Hadaeik Holwan 

Part of 
Contract 4 

Screw Lifting Station No. 4 of capacity 233,000 
m3/day. The station contains 3 operating screw 
pumps and 1 standby pump. The static head of 
the station is 6m. 

receives the flows of the last 
collector (contract 11) 

Contract 2 Screw Lifting pump Station No. 3 with a 
capacity of 488,000 m3/day. The screw lifting 
pump station No. 3 contains Three operating 
screw pumps and 1 standby pump with static 
head of 6 m (only six). 
 
Main gravity collector is circular type from 
reinforced concrete with a diameter of 
3,000mm and capacity of 670,000 m3/day. 

The pump station No.3 receives the 
flows of Contract No.4 and 
discharges into the said collector. 
The collector of Contract No.2 also 
receives the flows of Manshiat 
Gamal Abdel Nasir, Holwan Albalad, 
Ezabet Rashid, Ezbet Albagor, Kafr 
Al Elw, Al Teben Al Balad and Al 
Hekr north and south 
 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

31 

Contract 1 Screw Lifting Station No. 2 with a station 
capacity of 640,000 m3/day. The station 
contains 4 operating screw pumps and 2 
standby pumps. The static head of the station 
is 6m. 
 
circular type Main gravity collector (contract 1) 
from reinforced concrete with a diameter of 
3,400mm 

P.S No.2 receives the flows of the 
collector of Contract No.2 and 
discharges into this collector. 
 
The collector also receives flows 
from Al Teben industrial area and 
parts of its housing units. This 
collector extends to the Main 
Pumping Station No.1. 

Contract 8 The Main Pumping Station No.1 and its Force 
Mains. The current capacity of the station is 
690,000 m3/day after expansion woks. It has 4 
force mains of pre-stressed reinforced 
concrete pipes each of 1,500 mm diameter 
and 3.5 km length. 
Pump Station No.1 seven (7) operating 
centrifugal pumping units and 2 standby 
pumps each is of 40m total head. 

The station receives the flows of the 
main collector of contract No.1 in 
addition to the flows from Almenia 
and Al Shobak areas, those areas 
are connected to the collector at 
the entrance to the station where 
the generated wastewater from the 
catchment area is pumped to Arab 
Abo sa’ed WWTP 

Contracts 5 
and 6 

This contract comprises the design, 
construction, commissioning / start-up of 
Helwan Wastewater Treatment Plant (WWTP 
of conventional activated sludge process with 
a design capacity 550,000 m3/day constructed 
on two stages); the first stage (1990) is 
350,000 m3/day and the second stage (2005) is 
200,000 m3/day. 

All catchment areas mentioned 
above that includes Southern part 
of Maadi, part of Al Basateen, 
Mokattam middle knoll, East 
Autostrad settlements, Torra’s, 
Massarah, Helwan, Teben, Excess 
flow of 15th May WWTP and direct 
dischages from surrounding villages 
of the area of Arab Abo Sa’ed 
(Menya El Shorafa, Al Khasas, Al 
Shobak) 

Contract 9 The Irrigation Pumping Station pumps the 
effluent of the treatment plant, via 4 force 
mains each of 1,500mm, to a ground reservoir 
at the reuse area in Arab Abu Sa’ed. The 
current capacity of the station is 550,000 
m3/day after completion of expansion works. 

 

Additional 
Main 

Collector 
constructed 
by CAPW & 

GCWC 

In addition to Helwan wastewater treatment 
plant, the 15th of May treatment plant of 
design capacity 30,000 m3/day was 
constructed at the eighties, however in few 
years the plant became over loaded and 
additional capacity is urgently needed to 
accommodate the excessive flows arriving at 
plant inlet. Currently the overflows are 
diverted to Helwan WWTP facilities. 

Serve the city of 15th May 

contract 3 Several gravity pipeline of 800, 900, 1,200 and 
1,800mm diameters. The gravity collector 

This collector receives at the 
moment part of 15th of May city 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

32 

starts at the autostrad road just in front of 
15th of May city and discharge at the main 
collector of contract No. 2 

flows, portion of Helwan city flows, 
Al Ezba kibliya, Al Ezba Bahariya and 
the flows of the gravity sewers of 
contract 12. 

   
contract 12 Main and branch gravity pipelines of GRP with 

diameters ranging between 500 and 1,000mm. 
This network serves Helwan 
industrial area (east of the Metro), 
Ein Helwan and receives the 
discharge of Ein Helwan pumping 
station that serves Helwan 
University and the residential area. 
This network flows to the end of 
contract 3 sewer in front of Zo-
Alfiqar street. 

contracts 7 
and 13 

Branch sewers of GRP with diameters ranging 
between 300 and 900mm 

Serves parts of Masara, Arab 
Ghoneem, Ezbet Al Walda, AlTeben, 
Almenia and Al Shobak. 

contract 15 Branch gravity sewers of diameters ranging 
between 225 and 1,200mm in addition to the 
house connections 

These pipelines serve the areas of al 
Maasara, Manshiat Gamal Abdel 
Nasir, Helwan Albalad, Ezabet 
Rashid, Ezbet Albagor, Kafr Al Elw 
and the areas adjacent to Tura 
cement factory in the north up to 
Kafr Al Elw to the south. 

contract 16 Branch gravity sewers of diameters ranging 
between 175 and 1,000mm in addition to the 
house connections 

These pipelines serve the areas of 
Tura Al Balad, Tura Al Asmant, Tura 
Al Hegara and Tura Al Heet. These 
sewer ends to main collector of 
contract 11. 

 

  

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

33 

2.4 Arab Abu Sa’ed (Helwan) WWTP 

2.4.1 General layout 

In the early eighties, Helwan (Arab Abo Sa’ed) WWTP was designed to treat all municipal wastewater 

generated within Helwan catchment area, in accordance with the master plan, in two stages with the 

following flows and loads in Table 2-5: 

Table 2-5: Flows and loads for the two stages 

Item Unit Stage 1 Stage 2 

Average Flow (Q24) m3/d 350,000 555,610 

Average hourly Flow (Q24/24) m3/hr 

(m3/s) 

14,583 (4.05) 23,150 (6.43) 

Peak hourly Flow (Q24/18) m3/hr 

(m3/s) 

19,444 (5.40) 27,781 (7.70) 

Max Peak flow m3/s  8.5 

BOD5 load kg/d 60,000 95,516 

Population equivalent pe 1,000,000 1,591,933 

Effluent BOD5 mg/l =<40 =<40 

Effluent Chlorine Residual mg/l >=0.5 >=0.5 

 

The general layout of the Helwan WWTP in Figure 2-10 shows how the arrangement of the WWTP 

treatment units was made with a provision for construction of the additional units of Stage 2 so that the 

WWTP after extension to 550,000 m3/day looks like a plant of one stage. The total plant area is estimated 

at about 259.65 feddans and it receives water from the main pump station No. (1), through (4) forcemains 

with a diameter of 1500 mm in addition to the force main coming from the service of three villages in 

Qism El-Saf. The area of the existing plant is divided into three plots, as following:  

 The first plot with an area of 129.3 feddans contains the main units of the plant (entrance, screens 

and grit removal chambers), primary sedimentation basins, aeration basins of activated sludge 

biological treatment, final sedimentation basins, chlorination mixing basins, the main irrigation 

pumping station that pumps treated water to the El-Saf canal through (4) force mains with a 

diameter of 1500 mm. There are drying basins for sludge that can be used with the built-in area 

for future plant expansion.  

 The second plot, with an area of 59.5 feddans, contains sludge thickener basins, drying basins, 

and sludge stacking areas.  

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

34 

 The third plot, with an area of 70.85 feddans, contains drying beds and sludge stacking areas.  

 

Construction of Stage 1 was completed and came into operation in 1990. Since then, flows arriving at the 

WWTP have increased to over 500,000 m3/d, while construction of the second phase started by 2005 

when Arab Contractors company/ Dorsch Consult was appointed by CAPW as contractor to design and 

build Stage 2 including the Irrigation (effluent) PS and pipelines in addition to renovation of the existing 

Stage 1 plant. 

After starting operation of the first stage, it was not possible to ignore that higher wastewater loads were 

occasionally and intermittently received at the WWTP which were not taken into account within the 

design parameters of stage1. Several analyses programs were carried out for adaptation of the design 

parameters so that the consultant at that time can take the exact loads into account and that stage 2 

design parameters would handle those higher concentrations as well as taking this into consideration the 

required integration of stage 1 into the same design parameters. Hence the WWTP of capacity 550,000 

m3/day was full adapted to the new design figures. 

At that time, the BOD loads consistently exceeded the original design value of 172 mg/l, (Stage 1) 

averaging at 290 mg/l in 2005. With the increased flows, this represents almost 100% overload on stage 

1 treatment units. Confirmations were also given by the increase in TSS levels to similar ratios. The impact 

of this was as follows: 

Figure 2-10: Helwan WWTP 550,000m3/day capacity layout 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

35 

 The aeration tanks were severely overloaded and the BOD removal efficiency is significantly 

reduced. 

 The sludge production (primary and waste activated) exceeded the capacity of the gravity 

thickeners and sludge drying beds.  

The design figures were then updated and concluded as follows in Table 2-6: 

Table 2-6: The updated design figures for Helwan WWTP 

Parameter Unit Value 

Daily Average Flow m3/day 550,000 

Peak Factor - 1.25 

 
Max Process Flow 

m3/s 
(m3/hr) 

7.96 
(28,650) 

Max Hydraulic Flow Rate m3/s 8.5 

TSS mg/l 800 

TSS (avg.) mg/l 500 

BOD5 mg/l 370 

BOD5 (avg.) mg/l 290 

Intermittent Peak BOD5 mg/l 450 

COD mg/l 800 
 

2.4.2 Produced sludge at the existing WWTP 

Three main components for sludge treatment are defined: 

 Sludge storage and thickening of Waste Activated Sludge (WAS) 

 Sludge storage and thickening of Primary Sludge (PS) 

 Drying all of the sludge production in the Drying Beds 

Figure 2-11 illustrates sludge treatment line in Arab Abu sa’ed WWTP. The original design of stage 1 that 

has been adapted during the re calculation of process design of Stage 2 has ended with the following 

sludge volumes in Table 2-7: 

Table 2-7: Sludge Production daily rate 

Sludge Sources & Production Rate/day 

Design Temperatures T=18Co T=23Co T=28Co 
Primary sludge 

Primary sludge Flow Before 
Thickening 

m3/day 5,658 5,658 5,658 

Primary sludge Flow Before 
Thickening 

m3/day 3,600 3,600 3,600 

Waste Activated 
Sludge 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

36 

WAS Flow before Thickening m3/day 10,912 10,232 9,549 

WAS Flow before Thickening m3/day 2,723 2,554 2,383 

Total sludge 
Production Total Dry solids Load Kg/day 293,340 287,395 281,432 

Total Organic Dry solids load Kg/day 246,250 241,187 235,627 

Total Sludge Flow after Thickening m3/day 6323,8 6154,0 5983,6 
 

In addition to the overload on the water line at that time, the sludge treatment had been a subject of 

exhaustive studies to improve the efficiency of the sludge drying beds. To conclude, the expected 

efficiency of the sludge drying beds was not achieved. Efforts to produce thicker sludge to reduce the 

volume passed to the drying beds caused problems with the dewatering systems. This has been given 

particular attention to ensure that the new project has a sludge processing system that can fully cope with 

the expected sludge generation. 

While the design flow capacity was increased by 65% to 550,000 m3/d, the sludge design loads were 

increased by 350%, which had a great effect on the biological and sludge treatment, requiring additional 

capacity in the aeration tanks and final settling tanks. 

  

Thickening of Primary Sludge 

Four Circular tanks each 28m diameter and 4.22m deep are used, the volume of each is 2,600m³. Dry 

Solids Surface Loading is less than 80 kg/m²/d. The supernatant flow is about 2100 m³/d, which is 

forwarded to the plant inlet. The thickened sludge (55 kg/m³) is pumped to the Sludge Holding Tanks and 

then to the drying beds. 

Figure 2-11: Sludge treatment facilitates 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

37 

Thickening of Waste Activated Sludge 

Also4 tanks are used each of 28m diameter identical to the primary sludge thickeners and can be 
[...]
discharges from 15th of May P.S No. (2A) to a new booster pump station No.(1A), then directly to 

El-Kurimat WWTP (phase 2).  

 As Alternative 1, an expansion for the WWTP of capacity 250,000 m3/day in the same Area of the 

existing Arab Abo Sa’ed WWTP (phase 1).  

 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

41 

 Figure 2-14: General layout of Alternative (1) and Alternative (2) and the existing WWT system 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

42 

 Alternative 2, design of new WWTP of capacity 800,000 m3/day in the new area of the El- Kurimat 
as (3) modules, and build the first module of 250,000 m3/day and two modules 275,000 m3/day 
for future expansion of the proposed project.  

 Develop all Abo Sa’ed WWTP to be an advanced treatment to allow the safe irrigation reuse in the 

El-Saff irrigation canal to substitute the fresh water extracted from the River Nile Pumping Stations, 

Ghamaza I at km 25 and Ghamaza II at km 50 of the El-Saff irrigation canal. This will save an amount 

of 500,000 m3/day taken daily from the River Nile that will be used later in the Delta to substitute 

the deficiency of water at the north part of the Delta.  

These modifications will lead to decrease discharges on the existing collectors, screw pump stations, and 

force-mains from existing screw pump No. (3) down to P.S. No. (1), and force-mains to the Arab Abo Sa’ed 

WWTP and relief these collectors to allow the start of cleaning process for the sediments to restore to the 

original cross section and design capacity.  

2.5.2 Alternative (2) 

As mentioned before, the main feature of Alternative (2) is the construction of the required expansion in 

a new site at the Al Kurimat- Al Zafarana Desert Road as shown in Figure 2-15. 

 

 

Figure 2-15: Proposed Alternative No.1 by the existing study as well as the Future 
requirements of new WWTP at Al-Kurimat road (alternative 2) 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

43 

This alternative like alternative (1) depends on decreasing discharges on the existing collectors, pump 

stations, and WWTP by diverting some Areas, but with an alternative location of the treatment plant at 

Al Kurimat – Al Zafrana Desert Road, and the works will be as follows: 

• Areas East and West of AUTOSTORAD main road will be diverted to Ahmed Zaki collector in cairo 

project with forcemain of diameter 1200 mm by CAPW. This modification will lead to decrease 

discharges on the collector of contract No. (4) and decrease discharges on the existing screw pump 

station No. (4) (Maasarah) which suffers from a persistent overflow. 

• Constructing a new pumping station No. (3A) in Helwan City to divert the wastewater flows from 

reaching pumping station No. (3), through a flow diversion from the existing gravity collector in 

Omar Ebn Abdel Aziz Street to P.S. No. (3A) by constructing new collector, and new force-mains to 

divert discharges from P.S. No. (3A) to a new pumping station No. (2A) in the same location of under 

rehabilitation WWTP of 15th May city. 

• The wastewater flows of the 15th May City will be diverted directly to the Al Kurimat new WWTP 

by constructing new pumping station No. (2A) in the same location of the non-working WWTP in 

15th May City, and a new forcemains to discharge in a new booster (1A) at the Al Kurimat Desert 

Road, and then at Al-Kurimat new WWTP. This modification will lead to decrease discharges on the 

collector of diameter 3000 mm (circular) from screw P.S. No. (3) to screw P.S. No. (2), and decrease 

discharges on the existing screw pump station No. (2). 

• These diversion works will lead to decrease the wastewater flows and discharges in the collector of 

diameter from the screw pumping station No.(3) to the screw pumping station No. (2), and decrease 

discharges on the existing screw pumping station No. (2) at Al Tebbin. 

• These works will allow Cairo Wastewater Company to implement the required sewer cleaning to 

restore the collector original design capacity to sustain the future flows. 

 Yet, so far, Alternative (2) is not the favorable alternative for the immediate stage, but is generally 

considered a strategic plan for further future expansions, as there is an urgent need currently to 

save the situation in Arab Abu Sa’ed WWTP. Implementing alternative (1) then alternative (2) can 

be considered as fully utilizing and reaching maximum efficiency and capacity of existing WWTP and 

resources before expanding into new projects. 

2.5.3 Alternative (1) 

The project as agreed with CAPW and Greater Cairo Wastewater Company was studied as two 

alternatives. The first alternative includes the expansion of existing WWTP in Arab Abo Sa’ed Site with 

extra design capacity of 250,000 m3/ day, while the second alternative is to construct a new treatment 

plant at the El-Kurimat Desert Road site with an initial capacity of 250,000 m3/ day. 

It should be noted that, the selected Helwan wastewater project shall be the first alternative which is 

construction of 250,000 m3/day advanced treatment in Arab Abo Sa’ed existing site. The current ESIA 

shall focus only on the new construction works of the 250,000 m3/day advanced treatment in Arab Abo 

Sa’ed location and the operation of the whole Arab Abo Sa’ed Plant (the existing 550,000 m3/day after 

upgrade to advanced treatment and the new 250,000 m3/day advanced treatment).  Proposed general 

layout of Arab Abu Sa’ed WWTP is shown in Figure 2-16. 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

44 

 

 

 

 

 

 

 

 

 

 

 

  

 

Details components are listed below:  

 Construction of Collector of diameter 1800 mm with 100 m length to take water from the existing 

collector in Omar Ebn Abdel Aziz street to a new pump station No. (3A) in Helwan.  

 Construction of civil works for new Pumping Station No. (3A) of capacity (400,000 m3/day), 

including Electro-mechanical works of the first phase (capacity 200,000 m3/d) including five (3+2) 

pumps, pump capacity 1,000 L/sec and 60.0 m head.  

 Construction of two Forcemain of diameter 1500 mm and length of 5 km from the new P.S. No. (3A) 

to 15th May P.S (2A).  

 Construction of new 15th of May Pumping Station (2A) civil works of capacity 550,000 m3/d 

including electromechanical works of capacity (250,000 m3/day) with five (3+2) pumps for phase 

(1), pump capacity 1,500 L/sec and 25 m head.  

 Construction of two forcemains each of diameter 1500 mm and length of 9.00 km from the new 

15th May P.S. (2A) to Arab Abo Sa’ed existing WWTP.  

 An expansion for the existing WWTP of capacity 250,000 m3/day (provided with mechanical 

dewatering of sludge) in the same Area of the existing Arab Abo Sa’ed WWTP. It also includes an 

advanced treatment unit (DynaSand) for the whole plant capacity (800,000 m3/ day).  

 Anaerobic digesters for Arab Abo Sa’ed WWTP with a total capacity 250,000 m3/day.  

Figure 2-16: Proposed general layout of Arab Abu Sa’ed WWTP 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

45 

 Rehabilitation and Expansion of the first part of Al Saff Irrigation Canal of 25 km length starting from 

km 0 to km 25). 

2.5.4 Design Flows of Stage III 

The design capacity of the required extension to serve up to 2037 was set to be 250,000. However, the 

calculated figure for the WWTP is 847,525 m3/day meaning that the extension should be of capacity 

297,525 (say 300,000) m3/day provided that the current capacity is 550,000 m3/day. The proposed 

extension would be sufficient for treatment of the collected wastewater reaching at the WWTP up to 

some years before 2037. The capacity of the treatment extension was based on a Peak factor of 1.5 from 

the annual average water consumption after application of a ratio of 0.85 as generated wastewater. 

Figure 2-17 illustrates the influent flow records at Arab Abu Sa’ed WWTP. 

QWWTP = design flow for wastewater treatment plants = 1.5 * Qavg (m3/day) 

 

 

For the effluent quality and since the existing study recommended the tertiary treatment to guarantee 

the best quality of treated effluent for Re- use in agriculture especially that restricted irrigation would not 

be applicable for different reasons, the effluent quality of both Stage1,2 and the new extension of 250,000 

m3/day had to be adapted. Effluent of 10 mg/l TSS, 10 mg/l BOD and 20 mg/l COD will be requested. 

Table 2-8 summarizes the design criteria from the proposed scheme. 

Table 2-8: Design criteria for the proposed Scheme 

Parameter Unit Design 
Figure 

Effluent 
Requirement 

BOD mg/L 335 10 

COD mg/L 670 30 

TSS mg/L 450 10 

Sludge Dry Solids % 21  

Figure 2-17: Influent Flows Recorded at the Existing Helwan WWTP (July2020-Sep.2020) 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

46 

2.5.5 Wastewater Treatment Methods   

The proposed wastewater treatment technologies which shall be discussed and assessed in the Concept 

Design Report are for secondary treatment with Disinfection and filtration processes (advanced 

treatment) since the required effluent standards for Helwan WWTP is required to be at this level of 

treatment as required by the MWRI and its conditional approval for disposal to Al-Saff Canal. 

The existing facilities will be retained as far as possible; inlet works, grit removal, primary settlement, 

sludge dewatering. The following basic options are identified for appraisal in concept development. This 

list is not exhaustive and may be developed further during the appraisal. Proposed Wastewater Treatment 

Options at Helwan WWTP: 

 Activated Sludge (with air diffusers)  

 Sequential Batch Reactors (SBR) Sludge Treatment 

 Gravity thickeners, digesters and CHP 

 Disinfection using one of the common methods of disinfection include ozone, chlorine, 

ultraviolet light, or sodium hypochlorite 

Also, according to Alternative 1 of the existing study, one third from the existing operating sludge drying 

beds will be demolished for making available area for the construction of the 2550,000 m3/day extension. 

Furthermore, Discussions with CAPW and GCWC also preferred the application of sludge anaerobic 

digestion for the full plant on a partial application for only 250,000 m3/day of 800,000 m3/day of full 

capacity. Those discussions also showed deep interest with high potential to replace the process of the 

current sludge drying through drying beds by mechanical dewatering. This matches with CAPW’s strategy 

in implementation of anaerobic digestion and mechanical dewatering for big size wastewater treatment 

plants. GCEC demonstrated the huge complication dealing with more than 180 Feddans of drying beds 

and it took quit a long time to reach a stage where they can sell a stable treated sludge. 

2.6 Proposed Wastewater Effluent Disposal and Reuse 
The current design capacity of Helwan (Arab Abo Sa’ed) is 550,000 m3/day and it receives an actual flow 

of 700,000 m3/day. Therefore, there is an overloading on the WWTP which reduces the quality of the 

treated effluent disposed into Al-Saff Canal in its first region (the first 25 km of the canal). Sometimes, this 

excess influent water is bypassed without treatment to Al-Saff Canal which causes drastic deterioration 

of the water quality available for Farmers from the canal for irrigation and farming in its first 25 km of the 

canal length. Following this first reach of the canal (25km), fresh water is pumped from the Nile River to 

supplement the deficit of the water in the canal.  

Having in mind that, Helwan Wastewater Treatment Plant is producing now 550,000 m3/day and after 

upgrade and extension it shall produce 800,000 m3/day advanced treated wastewater, this produced 

advanced treated wastewater is very suitable for agricultural reuse. Since the plant is located far from the 

Nile River, as shown in Figure 2-18, it is planned to dispose the advanced treated wastewater into Al-Saff 

Canal (Figure 2-19), which is currently receiving the treated effluent under Law 48/1982. The WWTP could 

not comply with these standards with the current treatment. However, a special dispensation under a 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

47 

presidential decree for the discharge of primary treated effluent on condition that the WWTP are to be 

upgraded at some stage to advanced treatment for compliance with the discharge standards.  

The second branch of Al-Saff canal shall be rehabilitated so that it can receive the flow of the extension 

of Helwan WWTP 250,000 m3/day. This shall help the farmers to utilize this advanced treated wastewater 

as a source for irrigation water with good quality suitable for irrigation and it shall replace and save water 

to be abstracted from the Nile River for farmers for irrigation.  

 Figure 2-18: Location of Helwan WWTP with respect to River Nile and Arab Abo Sa’ed  Village 

mailto:infra.engineering@yahoo.com


Helwan Wastewater Collection & Treatment Project                          ESIA Report 

Osman Towers, Nile Kornich, Maadi, Cairo-Egypt mail: infra.engineering@yahoo.com 
كورنيش المعادى -ابراج عثمان  9                                                 Tel.002-02-25257562, Fax.02-25240448 

48 

 

2.7 Sludge Treatment Options and Disposal 
The sludge treatment shall be performed by thickening process followed by anaerobic digestion. Then, 

the sludge shall be dewatered mechanically and then the sludge shall be composted to be used for 

agricultural usage.  

This proposed treatment process is the same process as followed in El-Gabal El-Asfar WWTP (the largest 

WWTP in Egypt) which proved to be the most efficient sludge treatment process for large Wastewater 

Treatment Plants in Egypt. It worth here mentioning that, the current upgrading process of Abo Rawash 

WWTP (the second largest WWTP in Egypt) shall follow the same treatment methodology. Lessons 

learned from sludge treatment of these two largest WWTP in Egypt shall be utilized in the proposed sludge 

treatment methodology for Helwan (Arab Abo Sa’ed) WWTP. The bio-gas generated from the anaerobic 

digestion process shall be utilized to generated electricity which can cover up to half of the WWTP 